Attachment F
Wastewater Management
System Operation and
Maintenance Manual



Operation and Maintenance
Manual

for

Cold Brook Crossing
Water Resource Recovery Facility
Sudbury, Massachusetts

Prepared by:

Onsite Engineering, Inc.
279 West Central Street
PMB 241

Franklin, MA 02038

March 2020

Project Number: 01536




Operations & Maintenance Manual Sudbury, Massachusetts
Cold Brook Crossing

TABLE OF CONTENTS

Preliminary Documents

Telephone Index

Section  Description Page

1 SECTION 1 - Introduction
1.1 Background 1
1.2 Site Description 1

2 SECTION 2 — Permits and Approvals 4

3 SECTION 3 - Description of Wastewater Treatment Facilities
3.1 Sewage Collection System
3.2 Pretreatment Tanks
[...]
Oversight of the alkalinity adjustment system includes checking on a daily basis the pump(s) operation,
chemical inventory, and leaks/damage. A complete list of observation and maintenance tasks for the alkalinity
adjustment system is included in Section 11 of this Manual.

3.7 PRE-ANOXIC ZONE

The function of the pre-anoxic zone is to convert the nitrate-nitrogen initially present in the wastewater into
nitrogen gas, thereby removing the total nitrogen from the incoming wastewater to be treated. This is
accomplished biologically by creating an environment that forces specific bacteria to use the oxygen tied to
the nitrate as a source of oxygen for food consumption. To accomplish this, a completely mixed, but oxygen
free environment must be maintained. Additionally, organic (BOD) material must be available in sufficient
quantities to provide a food source. These criteria are accomplished by mixing the reactor with nitrified effluent
from the aerobic reactor. These conditions promote the removal of the oxygen from the nitrate molecule and
the subsequent generation of nitrogen gas, which is harmlessly sent up into the atmosphere.

@'nsite Engineering, Inc.




Operations & Maintenance Manual Sudbury, Massachusetts
Cold Brook Crossing WRRF Page 8 of 53

The pre-anoxic zone, with a capacity of 7,495 gallons (divided into two zones), is situated as the first treatment
process section of the Titan MBR unit. Zone one of the reactor includes two S&L LiquidLift pump units to
provide recycle from the MBR and aerobic zones of the system. In addition, in order to provide for consistent
mixing without air entrainment, both anoxic zones include submersible mixers.

Oversight of the anoxic reactor includes daily measurement of the dissolved oxygen content and ORP, and
checking for proper recycled flows and mixing. A complete list of observation and maintenance tasks for the
anoxic zone is included in Section 11 of this Manual.

3.8 PRE-AEROBIC ZONE

Wastewater from the pre-anoxic zone is directed to the pre-aerobic zone. The aerobic treatment that occurs
in this reactor includes removal of organic material via biological oxidation and the oxidation of any remaining
ammonia-nitrogen to the less toxic form of nitrate-nitrogen. This process is commonly referred to as
nitrification. This treatment occurs because bacteria already present in the wastewater grow in the tank and
use the combination of organic material, ammonia-nitrogen and oxygen to grow and rapidly multiply. The
aerobically treated wastewater, which is now low in BOD with any remaining ammonia-nitrogen converted to
nitrate-nitrogen, along with any suspended solids and detached microorganisms, flows via gravity to the next
step in the treatment process, the post-anoxic zone.

The operator of the facility must pay particular attention to the food/mass ratio within aerobic zone in order to
maintain optimum treatment. The ratio of food (incoming wastewater) to mass (organisms within the aeration
tank) is the primary control in the activated sludge process. As organisms generally tend to increase with the
incoming wastewater (food) load and time spent in the aeration tank, the operator will need to waste sludge
in order to decrease the amount of microorganisms in the tank such that there is a proper balance with the
available food.

The pre-aerobic zone, with a capacity of 6,343 gallons, situated next in the Titan MBR unit includes three (3)
S&L Plenum air diffuser units to provide for complete oxygenated mixing of the wastewater. Sludge
return/MLSS recycle from this zone to the pre-anoxic zone can be accomplished via the LiquidLift system
located over the pre-anoxic section of the Titan MBR tank.

Oversight of the aerobic reactor includes checking the air pattern, pump operation, dissolved oxygen and pH
in the zone on a daily basis, with the measurement of the mixed liquor suspended solids (MLSS) on a weekly

basis. A complete list of observation and maintenance tasks for the aerobic reactor is included in Section 11
of this Manual.

3.9 POST-ANOXIC ZONE

The function of the post-anoxic zone is to convert any remaining nitrate-nitrogen not removed in the pre-
anoxic reactor into nitrogen gas, thereby removing the total nitrogen from the final wastewater to be treated.

@'nsite Engineering, Inc.




Operations & Maintenance Manual Sudbury, Massachusetts
Cold Brook Crossing WRRF Page 9 of 53

Similar to the pre-anoxic zone, this is accomplished biologically by creating an environment that forces specific
bacteria to use the oxygen tied to the nitrate as a source of oxygen for food consumption. To accomplish this,
a completely mixed, but oxygen free environment must be maintained. Additionally, organic (BOD) material
must be available in sufficient quantities to provide a food source. These criteria are accomplished by mixing
the reactor with nitrified effluent from the aerobic reactor and adding a carbon source as a supplemental
organic material source. These conditions promote the removal of the oxygen from the nitrate molecule and
the subsequent generation of nitrogen gas, which is harmlessly sent up into the atmosphere. In addition to
treatment, at certain intervals during normal operations, the operator will need to waste sludge from the
process for disposal. This is done via a dedicated air-lift pump system located in this zone in order to maintain
a specific age of the micro-organisms as well as to maintain a specific range of MLSS that is deemed
appropriate for treatment. Waste sludge from this zone is directed to the sludge handling section of the Titan
MBR skid, located prior to the pre-anoxic zone.

The post-anoxic reactor, with a capacity of 5,147 gallons, is after the aerobic zone on the Titan MBR skid unit.

Oversight of the post-anoxic reactor includes daily measurement of the dissolved oxygen content and ORP in
addition to ensure an adequate mixing and the supply of supplemental carbon source for denitrification. A
complete list of observation and maintenance tasks for the anoxic zones is included in Section 11 of this
Manual.

3.10 POST AEROBIC/MEMBRANE BIOREACTOR

Wastewater from the post-anoxic zone is directed to the post-aerobic membrane bioreactor for reaeration and
final treatment. Within this bioreactor, located after the post-anoxic zone and before the clearwell, there is
active aeration as well as cassettes of flat plate membranes that provide a physical barrier from the solids and
bacteria laden wastewater (referred to as MLSS) within the tank while allowing clean water to pass through
them. Each membrane plate has microscopic pores that are smaller in size than common solids contaminants
and pathogens such as bacteria and viruses. The physical barrier that the membranes provide results in
allowing only clean water to be pulled through the membrane via gravity.

Sludge return/MLSS recycle from the membrane bioreactor system occurs to the pre-anoxic zone via the
LiquidLift system. The recycle of sludge/MLSS is done to enhance the nitrification/denitrification of the
wastewater.

Oversight of the MBR includes checking on a daily basis the flux rates, trans-membrane pressure, number of
backwash cycles and air patterns in the reactor. A complete list of observation and maintenance tasks for the
membrane bioreactor system is included in Section 11 of this Manual.

@'nsite Engineering, Inc.



Operations & Maintenance Manual Sudbury, Massachusetts
Cold Brook Crossing WRRF Page 10 of 53

In addition to the observation and maintenance tasks listed in Section 11, the operator should record and
conduct daily measurements for the parameters listed below in order to establish an operational history of the
facility in order to compare influent loading conditions and process operation modes to the quality of the final
effluent. This data could then be used by the operator to make “real-time” adjustments to the system, if
necessary, based on the current influent loading and treatment system operating conditions.

Location Parameter
Influent (Flow Equalization Tank) pH
Alkalinity
Ammonia
Dissolved Oxygen
Dissolved Oxygen
pH
Alkalinity
Ammonia
Nitrate
pH
Alkalinity
Ammonia
Nitrate
Chemical Feed Pump Setting
Volume of Chemical Consumed
Strength of Chemical

Pre and Post Anoxic Zones
Pre-Aerobic Zone

Final Effluent

Chemical Feed System

3.17 MEMBRANE CLEANING SYSTEM

The membranes have a system that allows for periodic cleaning of the membranes in place. The membrane
cleaning system consists of pumps, chemical storage tanks, blowers, and chemical cleaning solutions (citric
acid and sodium hypochlorite chemical feed systems) to allow for the in place cleaning of the membranes.

In addition, to facilitate periodic inspections and physical cleaning of the membranes, the facility has also been
provided with a hoist and beam system to allow for the removal of a membranes for setting on the upper level
floor of the facility.

3.12 CLEARWELL

The permeate from the membranes are directed to and stored in the clearwell zone of the Titan MBR skid
system. Clean effluent is stored in this zone of the skid system to provide a set storage volume required to
periodically backwash the membranes and restore permeate flow through the membrane fiber's pores.
Effluent from this tank is discharged through the WWTF flow meter to the GAC and UV systems for final
treatment.

@'nsite Engineering, Inc.



Operations & Maintenance Manual Sudbury, Massachusetts
Cold Brook Crossing WRRF Page 11 of 53

Oversight of the clearwell includes periodic inspections of the tank to ensure no regrowth of bacteria which
could impact disinfection and permit compliance as well as to check the pumps and annually calibrate the
effluent flow meter. A complete list of the protocols and tasks associated with performing clearwell system
checks included in Section 11 of this Manual.

3.13 GRANULATED ACTIVATED CARBON SYSTEM

A granulated activated carbon (GAC) system is provided to meet the site’s Total Organic Carbon (TOC) limit.
In addition to TOC removal, GAC also provides beneficial removal of Volatile Organic Carbons (VOCs) and
odor. The GAC system is fed by the MBR clearwell pumps and discharges to the ultraviolet disinfection
system. The system consists of two 86-inch tall by 48-inch diameter cylinders, each filled with 2,000 Ibs. of
GAC plumbed in parallel, capable of flow rates up to 45 gpm. The GAC media treats the permeate wastewater
by an adsorption process where dissolved compounds collect on or adhere to the surface of the carbon.

When the GAC reaches its adsorptive capacity, the units will begin to show breakthrough, or the detection of
TOC in the system effluent stream. In addition, influent and effluent pressure readings should be recorded
weekly to determine baseline pressure readings. If the pressure readings increase, it is likely solids
accumulation is limiting the unit performance and the system should be backwashed/serviced.

A complete list of observation and maintenance tasks for the GAC system is included in Section 11 of this
Manual.

3.14 DISINFECTION SYSTEM

Disinfection of treatment facility's effluent allows for the destruction or inactivation of pathogenic bacteria and
viruses to further protect the environment and public health. Disinfection is commonly performed utilizing
either chlorination, or in sensitive areas, ultraviolet radiation. At this facility, disinfection is accomplished by
the use of ultraviolet disinfection system.

The ultraviolet process is capable of inactivating all types of pathogens in clear liquids without the addition of
chemicals or heat. The membrane system will remove virtually all particulate matter from the wastewater
allowing for the effective transmittance of ultraviolet rays. The ultraviolet disinfection system is sized to
process up to 60 gpm of treated effluent with an anticipated TSS of less than 10 mg/L.

A complete list of observation and maintenance tasks for the disinfection system is included in Section 11 of
this Manual.

3.15 FINAL EFFLUENT PUMP CHAMBER

The final effluent is collected and stored in the underground precast concrete final effluent pump chamber.
The final effluent pump chamber system is equipped with a duplex pump system, which delivers effluent to

@'nsite Engineering, Inc.




Operations & Maintenance Manual Sudbury, Massachusetts
Cold Brook Crossing WRRF Page 12 of 53

the effluent disposal system. The pumps operate in a duty/standby system to dose the effluent disposal
system.

A complete list of observation and maintenance tasks for the pump chamber system is included in Section 11
of this Manual.

3.16 SLUDGE STORAGE ZONE

The MBR skid includes dedicated sludge storage zone to hold sludge wasted from the MBR treatment
process. The sludge storage zone have been designed to accommodate 4,968 gallons of wasted sludge
volume to facilitate pumping on a monthly basis. The sludge storage zone has a coarse bubble diffuser to
keep the sludge aerated to prevent septic conditions and potential odor issues.

The operator shall, prior to routine wasting of sludge from the MBR, check the levels and condition of the
sludge in the tank. Periodic pumping and hauling of this sludge is required based upon the volume and
percent solids as well as sludge age and odors.

3.17 EFFLUENT DISPOSAL SYSTEM

The effluent disposal system is based on loading rates established by the percolation tests and soil
evaluations for this site. Based on the preliminary development program and the State's Title 5 sanitary code,
the project could produce approximately 49,755 gallons of wastewater on a single day. The effluent disposal
design uses a system of leaching chamber trenches and loading rate of 2.59 gpd/ft2. This loading rate is
based on guidance found in MassDEP's Guidelines for the Design, Construction, Operation and Maintenance
of Small Sewage Treatment Facilities with Land Disposal (MassDEP, 2014) and MassDEP’s hydrogeological
analysis approval letter.

Oversight of the effluent disposal system generally includes periodic visual inspections of the areas for signs
of breakout, ponding, and significantly lush vegetation, inspection of the system for signs of hydraulic backups
or solids retention and periodic checking of the observation ports. This work is in addition to the required
sampling and testing of the surrounding monitoring wells, in accordance with the Groundwater Discharge
Permit requirements. A complete list of observation and maintenance tasks for the effluent disposal system
is included in Section 11 of this Manual.

3.18 REDUNDANCY FEATURES

The facility is designed to provide safe and efficient operation. The design also includes contingencies
intended to prevent any bypassing of treatment processes in the event of a system failure.

Duplicate pumps and process blowers are installed where possible. Pumping systems associated with the

sewage pump station and final effluent pump chamber are capable of handling the peak daily flow with the
largest unit out of service. The flow equalization tank pumps have been sized in accordance with the

@'nsite Engineering, Inc.




Operations & Maintenance Manual Sudbury, Massachusetts
Cold Brook Crossing WRRF Page 13 of 53

equipment manufacturer's standards in order to maintain minimum flow requirements. The pumping
capacities of the remaining pumps utilized for the treatment system have been selected by the treatment
equipment manufacturer based on their specific design requirements.

3.19 STANDBY GENERATOR

The site is equipped with a permanently mounted standby generator of sufficient size to operate the entire
facility including all pumps, treatment processes and lighting. The facility's main control panel is integrated
with an automatic transfer switch associated with the main building switch, which is designed to activate the
standby generator in the event of a prolonged power outage. A sequential starter prevents overload of the
circuitry upon transfer to, or from, the standby electric source. The standby generator is natural gas powered
and is located to the east of the WRRF building.